
jnment Environnement 
da Canada 

'• ronmentai Service de ia 
8 o D E iection protection de 

i/ice I'environnement 

. * § • 

Design and Selection 
of Small Wastewater 
Treatment Systems 

Economic and Technical Review 
Report EPS 3-WP-80-3 

vVater Pollution Control Directorate 
March 1980 



ENVIRONMENTAL PROTECTION SERVICE REPORT SERIES 

Economic and Technical Review Reports relate to state-of-the-art reviews, 

library surveys, industrial inventories, and their associated recommendations where no 

experimental work is involved. These reports will either be undertaken by an outside 

agency or by the staff of the Environmental Protection Service. 

Other categories in the EPS series incline such groups as Regulations, C^eS, 
[...]
loading, and the following criteria, provide the design professional with sufficient 

information for a reasonable septage treatment scheme for a wastewater treatment 

facility. 

When septage is added to an upstream sewer or discharged at a treatment 

plant, there should be a suitable hauler truck discharge facility. It should include a hard-

surfaced ramp that leads to an inlet port and is able to accept a quick disconnect coupling 

directly attached to the truck's outlet. This significantly reduces odour problems. 

Washdown water should also be provided for the hauler so that spills can be cleaned up. 

Recording the time and volume and the name of the hauler is vital for operation and 

billing purposes. 

Pretreatment. Treatment plants handling septage have experienced better operation 

when septage is pretreated. Pretreatment generally includes screening, using bar screens 

with 1.9 to 2.54 cm openings; grit removal; and pre-aeration or prechlorination if it is an 

aerobic process. Usually, separation of inorganic matter larger than 150 mesh is 

sufficient. Equalization/storage tanks with two days' average septage flow and mixing 

capability should also be provided. To control odours, the storage tanks should be 

enclosed. Pumping equipment should be used to apply a continuous dose of septage to the 

desired process. Operators report slug or intermittent doses of septage are difficult to 

treat and may seriously upset biological treatment systems. 

Primary treatment. A report by the U.S. EPA (29) indicates that neither natural settling 

nor adding lime or polyelectrolytes resulted in consistent liquid-solids septage separation. 

Another study (30) characterized raw septage as relatively non-settleable, as determined 

by a settleable-soiids volume test (from 0 to 90 percent with 24.7 percent as the average 

volume). In general, unless chemicals are added to it, septage settles very poorly. 

Activated sludge. The following must be considered when contemplating septage addition 

to an activated sludge process: 

a) aeration capacity in the plant; 

b) current hydraulic and organic loading on the plant; 

c) capacity available for pumping and process waste sludge; 

d) characteristics of the septage which could interfere with or inhibit operations at the 

plant, including metals content and foaming potential. 



73 

Septage may be discharged into an activated sludge process either in the form 

of a slug or a metered discharge. Slug dumping is possible if the increase in mixed liquor 

suspended solids (MLSS) within the process is limited to 10 percent or less (27). Higher 

loadings, and the resulting higher sludge wasting rates from the system, affect the 

biomass within the process, creating a sludge with poor settling properties. It is possible 

that severe temporary changes beyond the 10 to 15 percent MLSS increase from a septage 

dump could cause a total loss of the system's biomass. Figure 21 shows suggested loading 

rates for septage dumps into activated sludge systems of various sizes. 

A study conducted for the U.S. Forest Service (31) determined that package 
3 

treatment plants with a design capacity of less than 455 m /d (100,000 Imp. gal/day) 

should not accept septage for slug dumping. Further, it was determined that package 

treatment plants could treat septage at approximately 0.1 percent of the hydraulic design 

of the plant, whereas activated sludge plants, with or without primary settling, could 

treat septage at at least twice the rate of a package plant (31). This comparison is 

illustrated in Figure 21. 

Plants with septage holding and metering facilities can treat considerably 

greater quantities of the waste than those practicing slug dumping. Figure 22 is based on 

the literature and represents continuous septage addition to facilities with fully accli

mated biomass. Obviously, initial septage feed to an unacclimated system must be much 

less than shown, possibly about 10 percent of the indicated values. Gradual increases in 

daily septage loading over a two to three week period should bring the loading up to or 

near the amounts shown. Monitoring of the process should be continuous, particularly for 

oxygen capacity and sludge age. 

Figure 23 shows the additional oxygen requirements when septage is added to 

activated sludge treatment plants. Treatment facilities should be analyzed to determine 

if oxygen requirements or mixing requirements are controlling factors. Because septage 

has higher oxygen demands than raw sewage the additional oxygen supply requirement for 

activated sludge plants accepting septage and having primary treatment facilities would 

be in the order of 5 kg of 02 per cubic metre of septage added. For plants without 

primary treatment, an additional 10 kg of 0- per cubic metre of septage added should be 

provided. Package treatment plants have an oxygen requirement similar to plants without 

primary treatment. 



>-
< 
O 
(X 
ID 
Q. 

(/> 
Z o 
—I 
_J 
< 
o 
</> 
b 
o 
o 

Q 
Q 
< 
UJ 

< 
t -
Q. 
UJ 
</> 

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 

WASTEWATER TREATMENT PLANT CAPACITY (mgd) 

FIGURE 21 SEPTAGE ADDITION BY SLUG DUMPING TO ACTIVATED 
SLUDGE WASTEWATER TREATMENT PLANTS (31, 32) 

I -
Z 
UJ 
CO 
UJ 
tr 
a. 
<y 

CO 
UJ 

o 

o 

CO 

ACTIVATED SLUDGE 
NO PRIMARY TREATMENT 

ACTIVATED SLUDGE 
WITH PRIMARY 
TREATMENT 

AERATED 
LAGOON 

0 4 8 12 16 20 24 28 32 36 

SEPTAGE ADDED (1 000 GAL PER mgd PER DAY) PLANT CAPACITY 

FIGURE 22 METERED SEPTAGE ADDITION TO WASTEWATER TREATMENT 
PLANTS (27) 

Conversion factors: 1000 U.S. gallons = 3.785 mf 
1 mgd = 3785 rri 



75 

jQ 

o o 
i—I 

Q 

x 
o 
_ l 
< 
z 
o 
a o 
< 

26 

24 

221-

20 

18 

16 

14 

12 

10 

8 

6 

4 

2 

WITH PRIMARY -
TREATMENT 

NQ_ PRIMARY 
TREATMENT 

FIGURE 23 

2 3 4 5 6 7 8 9 10 11 12 13 14 15 
SEPTAGE ADDED (1 000'S GALLONS PER DAY) 

ADDITIONAL OXYGEN REQUIRED FOR SEPTAGE ADDITIONS IN 
ACTIVATED SLUDGE TREATMENT PLANTS (31, 32) 

Conversion factors: 100 lbs 
1000 U.S. gallons 

45.359 kg 
3.785 my 

Attached growth systems. Systems that use at tached growth aerobic t rea tment 

processes, such as trickling filters and rotating biological contactors, are usually resistant 

to upsets from changes in organic or hydraulic loadings and are quite suitable for septage 

t reatment . 

In trickling filters, additional recirculation has been shown to adequately 

dilute septage concentrations and diminish plugging of the media. At Huntington, Long 
3 3 

Island, N.Y., 114 m of septage are treated daily at a 7200 m /d facility. BOD5 

reductions of 85 to 90 percent have been observed concurrent with SS reductions of 85 

percent (27). 

Rotating biological contactors (RBC) use a long detention time and a 

continually rotating biological medium that is reportedly resistant to upsets. At Ridge, 
Long Island, N.Y., flow equalization of a low strength septage and a surface loading of 

2 
81.5 L/d/m resulted in a BOD reduction of 90 percent, a COD reduction of 67 percent, 
and a total suspended solids reduction of 70 percent by an RBC unit (27). 



76 

Aerobic digestion. An alternative to considering septage a concentrated wastewater is to 

assume it is the product of an unheated digester and, therefore, a sludge. Many 

researchers have reported good results in aerobic digestion of septage or septage sewage 

mixtures. 

One study (30) reported good septage biodegradation in an aerobic digester 

with a 10-day aeration time, with a BOD reduction of 80 percent and a VSS reduction of 

41 percent. Another researcher (33), treating anaerobically digested septage with an 

aerobic digester, reported 36 percent VS removal at 40 days' aeration under a VS loading 
3 

of 25.6 g/d/m of digester capacity. After 22 to 63 days aeration, a 43 percent VSS 

reduction and a 75 percent COD reduction has been observed (34). 

When considering septage addition to aerobic digesters, recommendations 

should include screening, degritting, flow equalization, and analyses of excess digestion 

capacity and peripheral effects on other processes such as solids handling. An initial 

septage addition should be limited to approximately five percent of the existing sludge 

flow. Further septage additions should be gradual (27). 

Anaerobic digestion. One report concluded that, in an anaerobic digester with a detention 
3 

time of 30 days and VS loading of 1280 g/d/m digester capacity, a maximum septage 
3 3 3 

addition of 2.1 m for each 14.5 m of sewage sludge added per day per 1000 m digester 

capacity would not affect the process (27). 

Septage should be screened, degritted and equalized before addition to sludge-

stage anaerobic digesters. Monitoring of digester performance includes long-term 

evaluation of volatile acid/alkalinity ratios and gas production. Mixing is vital to prevent 

a sour digester from developing point source failure from a septage load containing high 

volatile acid concentrations (27). 

In systems with multiple tanks, all the preceeding suggestions apply. 

Spreading the septage among a number of digesters reduces septage concentrations. 

Recycling material from the bottom of a secondary digester, or from another well-

buffered primary digester, at a rate of up to 50 percent of the raw feed per day has been 

found helpful. Temperature and mixing should also be adjusted for maximum perform

ance (27). 

Sand drying beds. Sand drying has been used to dewater septage with varying success. 

Anaerobically digested septage is reported to require two to three times the drying period 

of aerobically digested sludge. After treatment in aerated lagoons and batch aerobic 

digesters, dewatering simulation studies yielded a septage capillary suction time (CST) in 



77 

the order of 200 seconds versus about 70 seconds for sewage treatment plant sludges. (A 

lower CST can be correlated to a faster dewatering time.) The CST's of raw septage were 

found to range from 120 to 825 seconds; the mean was 450 seconds (27). Adding lime to 

septage before sand bed dewatering has vastly improved dewatering characteristics. 

Adding 90 kg of lime per tonne dry solids, or 3.6 kg per m as septage, based on 

40 000 mg/L TS, raised the pH to 11.5 and dried to 25 percent solids in six days and 38 

percent solids in 19 days (29). An application depth of greater than 20 cm was not 

recommended because of the slow drying process. Filtrate analysis showed that most 

heavy metals were tied up in the solids, fecal coliforms were killed effectively, fecal 

streptococci were more resistant than fecal coliforms, and odours were significantly 

reduced. Filtrate quality was generally good, but further treatment before discharge was 

recommended (29). 

Other chemicals have worked well in modifying the ability of septage to 

dewater (35). From a mean initial CST of 450 seconds, septage showed a dewatering 

ability of 50 seconds after adding an average of either 1360 mg/L ferric chloride, 

1260 mg/L alum, 1360 mg/L Puriflox C-31, or 2480 mg/L Puriflox C-41. 

The effects of freezing on dewatered samples of septage after treatment in 

aerated lagoons or batch aerobic digesters have also been studied. Freezing lowered the 

CST from 225 seconds to 42 seconds, an 80 percent decrease in dewatering time (35). 

If septage is to be placed on sand drying beds, treatment to a consistent CST 

range of 50 to 70 seconds is recommended (27). Further treatment of underdrainage will 

be required in most cases. 

3.7.5 Costs. Of all the alternatives investigated, land disposal is reported to have 

the lowest operation and maintenance costs, from 40£ to $1.32 per m exclusive of the 
•3 

cost of the land. Lagoon treatment is reported to cost between $1.32 to $2.64 per m . 

The cost of septage treatment in sewage treatment plants varies widely, but typically 
•3 

runs about $4.00 per m (27). 



78 

k CENTRAL WASTEWATER TREATMENT SYSTEMS FOR SMALL COMMUNITIES 

This section provides design information for treatment systems for small 

communities (less than 2500 population) and identifies general problems associated with 

such systems. Because the performance of a treatment plant is closely related to the 

quality of operation and maintenance, process control and plant upkeep are also included. 

Cost comparisons for alternate treatment processes are presented to assist in the 

selection of the most economical system. The data presented are applicable to the 

treatment of typical domestic sewage with 200 mg/L BOD and 200 mg/L SS. 

Design criteria for the various processes are given as ranges of values. The 

specific value or range of values to be used will depend on the quality and quantity of the 

untreated wastewater and the effluent quality objectives. 

Facilities at wastewater treatment plants in small communities may be 

classified on a functional basis into the following categories: 

a) Flow Equalization. A flow equalization tank modifies fluctuations in pollutant 

concentrations and flow so that wastewater can be fed into the treatment system at 

a relatively constant rate. Because small plants are often subject to wide 

fluctuations in flow and sewage strength, the equalization tank is highly recom

mended to promote consistent and efficient performance. 

b) Solids Removal. Screening, grit removal, comminution and sedimentation remove 

coarse material, sand and other settleable and suspended matter from influent 

wastewater. 

c) Biological Treatment. Biological treatment removes dissolved and colloidal organics 

from the wastewater. This process is usually accomplished in a suspended growth 

system, such as the activated sludge process, or in an attached growth system, such 

as the trickling filter process. 

d) Physical-Chemical Treatment. Physical-chemical treatment employs flocculation, 

coagulation, sedimentation, filtration and/or carbon adsorption to remove solids, 

organics and/or phosphorus from wastewater. 

e) Sludge Treatment and Disposal. Sludge treatment and disposal involves dewatering 

and digestion of sludge produced in the above-mentioned processes and, upon 

stablization of the sludge, disposal of such material in an acceptable manner. 



79 

f) Disinfection. Disinfection involves the application of chlorine to a treated 

wastewater effluent to kill pathogenic organisms prior to discharge to a receiving 

environment. 

Each of these functions are discussed in detail in the following subsections. 

4.1 General Design Considerations 

Before entering into detailed discussion on the technical aspects of various 

treatment processes, some of the more basic considerations which should be given 

recognition as being pertinent to the design and function of a small wastewater treatment 

plant will be discussed. 

4.1.1 Flow Measurement. Every plant should provide flow measurement of the 

incoming wastes and a record of the flow rate. Many small plant flow meters are 

inaccurate because they are infrequently checked or because they provide little means for 

operator calibration. An open channel flow measurement device, such as a Parshall 

flume, is a most suitable flow measuring device because the operator can zero the meter 

and manually check the depth, calculate the flow, and compare it to the metered reading. 

The operator can also check the hourly flow and with a few calculations determine if the 

totalizer is working properly (36). The design of a Parshall flume and other open channel 

flow measurement devices is discussed in detail in Section 2. 

4.1.2 Sampling. Almost all small plants use manual sampling for operational control 

and to determine performance results. Eight-hour composites are usually obtained. 

Because manual collection of samples is time-consuming, automatic compositing samplers 

are justifiable for at least the plant influent and effluent samples. There are many 

compositing samplers on the market today. The cost range for these devices is $2000 -
[...]
loading rate is based on plant flow plus the recycle flow minus the underflow (37,38). 

Design criteria for trickling filters are as follows: 

Organic Loading 

kg BOD5 /m3 • d 

lb BOD5/1000 f t 3 • d 

Hydraulic Loading 

m 3 / m 2 • d 

gpd/ft2 

Depth 

m 

ft 

Recirculation Ratio 

% of process effluent 

Packing material 

Dosing interval 

Sloughing 

Sludge production 

Conventional Media 

Low Rate 

0.1 - 0.2 

6 - 12 

1.5 - 3.0 

30 - 60 

2 - 3 

6 - 10 

0 

Rock, slag 

generally 
intermittent , 
not more than 
5 minutes. 

intermittent 

High Rate 

0.3 - 1.0 

20 - 60 

5 - 10 

100 - 200 

1.2 - 3 

4 - 1 0 

100 - 400 

Rock, slag 

generally 
continuous 

continuous 

Syntheti 

1.0 -

60 -

10 -

200 -

6 -

20 -

100 -

Plastic, 
slats 

c Media 

2.2 

140 

30 

600 

12 

40 

400 

redwood 

continuous 

continuous 

rate 0.2 - 0.3 kg/kg BOD5 removed 



131 

The trickling filter is a relatively simple and highly dependable device, 

producing a consistent effluent quality. Although effluent quality may deteriorate due to 

organic or toxic shock loads, the system will generally recover to good performance 

several hours after reversion to normal influent conditions (37,38). 

Temperature is a factor of operation over which little control can be effected. 

Effects on the filter may be physical (freezing), biochemical (slowing reactions) or 

biological (lowering biological activity). The impact of temperature on efficiency of a 

filter can be estimated by the following relationship: 

Et = E2Q G {1-20) 

where: E. = filter efficiency at temperature T, 

E2Q = filter efficiency at 20°C, 

T = wastewater temperature, °C, 

0 = constant varying from 1.035 to 1.04-1. 

Units designed for use in cold regions should incorporate design features such 

as: 

enclosing filters or placing them next to a structure where heat is available; 

controlling recirculation to reduce heat loss (i.e., reduce or shut off during cold 

weather); 

providing covers to protect filters from wind and to control ventilation. 

The expected performance for properly designed and operated trickling filters 

treating domestic wastewater is presented in Table 12. 

TABLE 12 ESTIMATED EFFLUENT QUALITY FOR TRICKLING FILTERS 

Synthetic 
Low Rate High Rate Media 

Effluent Quality Filters Filters Filters 

BOD (mg/L) 

Suspended Solids (mg/L) 

30 -

30 -

50 

50 

40 -

30 -

70 

60 

30 - 70 

20 - 40 



132 

An outstanding advantage of the trickling filter process is the simplicity of 

operation. Unlike the activated sludge process, there is no sludge concentration and 

dissolved oxygen to be measured and adjusted. Provided the effluent quality is 

acceptable, the trickling filter process is particularly suitable for adoption in small 

communities where constant skilled attendance is not available. 

Routine inspection for clogging of orifices or nozzles on fixed or rotating 

distributors should be carried out daily. The underdrain system should be inspected 

periodically to assure that drainage channels are neither clogged nor surcharged. Flushing 

or rodding of plugged nozzles or channels may be required on occasion (40). 

Operational problems which can occur with trickling filter systems 

include (40): 

a) Ponding occurs when the voids between the filter media are completely filled with 

biological growths. This condition may develop when the filter media are too small 

or the organic loading is excessive in comparison to the hydraulic loading. Ponding 

may be controlled by raking the filter surface, applying a high-pressure water jet, 

removing the filter from service for 24 hours, shutting off the distributor over the 

pond area to allow a continuous flow of wastewater to wash the growths out of the 

filter, and as a final alternative, replacing the filter medium. 

b) The filter fly is a nuisance frequently associated with the operation of trickling 

filters, particularly in low rate filters. Dosing the filter continuously, removing 

excessive biological growths, flooding the filter regularly, and maintaining a clean 

filter and surrounding area will help prevent filter flies from becoming a nuisance. 

c) Odours can be a problem because of high organic loadings, poor ventilation or poor 

housekeeping practices. High organic loadings (>500 mg/L) should be investigated 

with attention to how their impact on plant operation can be reduced. Auxiliary 

ventilation devices and improved housekeeping are obvious requirements when odour 

becomes a problem. 

It is estimated that 2700 man-hours per year are required to operate and 
3 

maintain a 450 m /d (0.1 mgd) treatment plant with the component equipment shown in 

Figure 48, and sludge digestion and drying facilities (45). 

Rotating biological contactor. The rotating biological contactor (RBC) process is, in 

principle, similar to the trickling filter process and is frequently referred to as a rotating 

biological surface or rotating biological disc. Basically, it consists of a series of closely 



133 

spaced plastic discs mounted on a horizontal shaft, supported in a semi-circular or 

trapezoidal concrete or steel tank. Each grouping of discs is identified as a stage and 

each stage operates in a separate compartment of the tank. The discs-shaft assembly is 

rotated slowly in the tank filled with the wastewater to be treated. 

As the shaft rotates, the disc surfaces are alternately exposed to the 

wastewater and the atmosphere. Microorganisms naturally present in the wastewater 

adhere to and grow on the disc surfaces. Due to the rotating action, the discs carry a film 

of wastewater into the air. Oxygen is transferred from the air to the liquid film and 

ultimately to the slime layer. As the discs pass through the bulk of the wastewater, 

mixing at the disc surface is promoted and absorption of organics occurs. As the 

microbial growth proceeds, a biological film is formed on the disc surface. This growth 

eventually sloughs off under gravity or due to the shear force generated by the rotating 

action. The biological film that sloughs from the disc is removed by settling before the 

treated wastewater is discharged. 

A schematic diagram of a four-stage RBC is shown in Figure 49, and Figure 50 

is a flow diagram for a typical RBC plant. As noted in Figure 49, primary treatment is an 

integral part of the overall system (51). Primary treatment may consist of conventional 

primary clarification or fine screening followed by grit removal (when necessary). In 

small installations (19 to 115 m /d), primary treatment and sludge handling can be 

accomplished simply and effectively with a septic tank. Primary clarification or a septic 

tank is preferred over screening devices if large amounts of oil and grease are expected. 

Final clarifiers for RBC systems have design requirements similar to those for 

clarifiers in trickling filter systems. Design criteria for RBC systems are: 
2 

Organic loading: 3-8 g BODjm disc surfaced 

(0.5-1.5 lb BOD5/1000 ft2-d) 

Peripheral velocity: 10-25 m/minute 

(30-80 fpm) 

Number of stages in series: 3-6 

Sludge production rate: 0.5-0.8 kg/kg BOD5 removed. 

Because the RBC is an efficient heat transfer device, the effects of 

temperature must be considered in the design. The two most important effects of 

temperature are: i) reduced biological activity and treatment performance, and ii) ice 



134 

DRIVE SYSTEM 

FEED CHAMBER 

INFLUENT 

STAGES OF MEDIA 

EFFLUENT 

FIGURE 49 FOUR-STAGE ROTATING BIOLOGICAL CONTACTOR 

BAR SCREEN 
OR 

COMMINUTOR 

INFLUENT ROTATING 
BIOLOGICAL 

CONTACTOR 

SLUDGE WASTING SLUDGE WASTING 

FIGURE 50 FLOW DIAGRAM OF AN RBC PLANT 



135 

formation. To achieve satisfactory operation under severe climatic conditions, it is 

essential to cover or provide an enclosure for the unit. 

The RBC is a simple and reliable biological process which may be used 

successfully for the treatment of municipal wastewaters. Because of the limited 

residence time normally provided in these units, the RBC has little capacity to equalize or 

absorb varied or shock loadings. Additional equalization or a suitable design factor for 

areal requirements must be provided where diurnal variations in flow and BODc is 

anticipated (51). 

At the loading range specified, 90% BOD removal can be achieved in a 

properly designed and operated RBC. The effluent will contain 10 to 20 mg/L BOD, and 

20 to 30 mg/L of suspended solids. 

Like the trickling filter process, simplicity of operation is an outstanding 

feature of the RBC process. There are no MLSS and dissolved oxygen adjustments, no 

sludge volume index to measure and sludge bulking is never a problem. The mechanical 

simplicity of the process calls for only minimal maintenance consisting of regular wasting 

of sludge and periodic oiling and greasing of the drive mechanisms. This advantage 

renders the RBC system particularly suitable for small plant operations. 

It has been estimated that 2700 man-hours per year are required to operate 

and maintain a 450 m /d (0.1 mgd) RBC plant consisting of the components illustrated in 

Figure 50, plus aerobic sludge digestion and sludge drying beds (45). 

4.4.7 Secondary Clarification. The secondary clarifier or secondary settling tank 

separates the solids produced in the biological treatment units. This is the final step in 

the production of a clarified effluent in the sewage treatment plant. Although the design 

principles for a secondary clarifier are similar to those for a primary settling tank, special 

consideration must be given to the high concentration of biological solids in the mixed 

liquor. Clarifiers in an activated sludge plant serve a dual purpose. In addition to 

providing a clarified effluent, they must also provide a concentrated source of return 

sludge for process control. Adequate area and depth must be provided for sludge 

compaction to occur, while avoiding rejection of solids into the tank effluent. When the 

MLSS concentration is less than about 3000 mg/L, the clarifier size will normally be 

governed by hydraulic overflow rates (average and peak). At higher MLSS concentrations, 

solids loading rates become more important in determining tank size. 

The depth of clarifiers in activated sludge systems is extremely important. It 

must be sufficient to permit the development of a sludge blanket, especially under sludge 



136 

bulking conditions, and to ensure that the interface of the sludge blanket and the clarified 

wastewater is well below the effluent weirs. The horizontal velocity in a secondary 

clarifier should be limited to less than 0.8 cm/s (100 fph). 

Criteria for rectangular secondary clarifiers are similar to those for primary 

tanks. However, it is common practice in long tanks to locate the sludge withdrawal 

hopper about 1/3 to 1/2 the distance to the end of the tank to reduce the effects of 

density currents. 

Clarifiers following trickling filters and RBC processes are designed based on 

hydraulic overflow rates, similar to the method used in the design of primary clarifiers. 

Design overflow rates must include recirculated flow where clarified secondary effluent is 

used for recirculation. Because the influent SS concentrations are low, tank solids 

loadings need not be considered (37,38). 

The following factors are considered important in the design of secondary 

clarifiers (37,38). 

Settling following 
Trickling Filtration 

Settling following Air-
Activated Sludge 
(excluding Extended 
Aeration 

Settling following 
Extended Aeration 

Overflow Rate 

m /d*m 

(gpd/ft2) 

Average 

16-25 
(400-600) 

16-32 
(400-800) 

8-16 
(200-400) 

Peak 

40-50 
(1,000-1,200) 

40-50 
(1,000-2,000) 

32 
(800) 

Solids Loadi 
2 

kg/d*m 

(lb/day/ft2) 

Average 

-

98-147 
(20-30) 

98-147 
(20-30) 

ng* 

Peak 

-

<244 
(<50) 

<244 
(<50) 

Depth 
m(f t ) 

3-37 
(10-12) 

3.7-4.6 
(12-15) 

3.7-4.6 
(12-15) 

* Allowable solids loadings are generally governed by sludge settling characteristics 
associated with cold weather operations. 

A properly designed and operated secondary settling tank should produce a 

stable, well-clarified effluent low in BOD and suspended solids. Good housekeeping is 

essential in the operation of secondary clarifiers. It is good practice to operate the 

secondary clarifier with as little sludge on the bottom as possible. 

Scum removal facilities are an essential component of secondary clarifiers in 

small wastewater systems. Scum can be drawn off continuously through pipes with flared 



137 

openings placed just below the water surface, and delivered to the aeration tank by an air

lift pump or wasted. 

A sludge scraping mechanism should be provided in a secondary clarifier to 

deliver settled sludge to the hopper. Excess sludge should be removed from the hopper or 

the return sludge line for disposal or supplementary treatment, preferably by a positive 

displacement sludge pump. 

Prolonged storage of settled sludge in the secondary clarifier may result in 

denitrification, eventually causing sludge to rise to the surface of the clarifier, and 

producing effluents of poor quality. This problem is prevented if sludge-wasting and 

return equipment are provided with sufficient capacity (at least 200% of design flow) to 

ensure prompt removal of settled sludge. Mechanical scrapers should be inspected 

regularly and properly maintained. Sludge clinging to inclined surfaces should be removed 

manually by scraping or jetting. 

Scum not promptly removed from secondary clarifiers may become putrescibie 

and odourous, and deterioration of effluent quality can result. 

Hydraulic shock loads should be avoided in secondary clarifiers; equalization 

facilities will enhance performance. 

Other problems that may be encountered include plugging of sludge ports, 

fouling of weirs and short circuiting of flows. Regular maintenance and adjustment of 

equipment can alleviate many of these unexpected upsets. 

4.4.8 Lagoons. Lagoons, or stabilization ponds, are simply basins, usually built 

entirely of earth, which are open to the sun and air. They may be excavated into natural 

soil or built above the natural grade by enclosing an area with earthen dikes after 

stripping off the original topsoil. A large area is usually required for lagoons, and the 

shape and layout frequently must be chosen to accommodate the space available. 

Functionally, the most important feature of a wastewater treatment lagoon is the 

biological life that is encouraged to grow in it. Each type of lagoon, whether it be 

facultative, aerated, aerobic or anaerobic, will have a particular type of predominant 

biological life. 

Physical design parameters for lagoons have been enumerated in many texts 

and other publications, including those of the various provincial regulatory agencies. 

Therefore, only the most important parameters and recommendations will be covered 

herein (52,53,54). 



138 

a) Pond shape. The shape of all cells should be such that there are no narrow or 

elongated portions. Square or rectangular ponds with length to width ratios of 2:1 to 

k:l are considered most desirable. However, if mixing and circulation are not 

impaired, a lagoon of another shape may suit the topography. Dikes should be 

rounded at the corners to minimize accumulations of floating materials. 

b) Location of pond site. When locating a lagoon system, such factors as distance from 

nearest existing or planned habitation, prevailing winds, surface runoff and ground

water pollution must be considered. Provincial agencies normally specify these 

requirements. 

c) Embankments and dikes. The vertical to horizontal interior side slopes for lagoons 

are normally maintained at 3:1 ratio. Shallower slopes may be conducive to 

emergent vegetation, while steeper slopes may require rip-rap or other stabilization 

measures to control erosion. Outer side slopes are normally limited to a maximum 